e % FCC RF Test Report Report No. : FG402403N

N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

SPORTON LAB.

Al 208 Tig FreaRin Canlel Freq 2 502990000 Gz
Gate Of AvgiHoid 1001100

KEYSIGHT lnput RE Inpul 750 Tiig FieaRin  CenlorFreq 2 592990000 Gz Inpu(Z 500
ping DC ComCCan Gato AvgiHoid. 100/100 GorrCCott
HF Gain Loy Radio Std None Freq R, (5) #FGan Low  RadoSid Nore
Ref Lyl Offset 26,00 8
Ref Value 30.00 dBm

Freq Ret ot (§)

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

(Center 2.59299 GHz #Video BW 1.3000 MHz" Center 259209 GHz #Video BW 1.3000 MHZ"
#Res BW 430.00 kHz Sweep 1.00ms (1001 pts) 4Res BW 430.00 kHz ‘Sweep 1,00 ms (1001 pts)
Occipled Bandwidih Occiipled Bandwidth
7.8 Total Power 37.836 MH Total Power dBm
% of OBW Power 9 “Transmit Freq Efror 18.179kHz % of OBW Power 99.00%
xd8 XdB Bandwidth 3907 MHz xd8 260008

Transiit Freq Error
Nov 26, 2024

XdB Bandwidth MHz
9l ?

Noy 26, 2024

ac A ? 255:50AM

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N+
F InpWZ 500 Allen 208 TTrg!FioeRun  Center Freq 2507980000 GHz
ing DG (CoCCon Gate Off AvgHold 1001100
Freq Ret Int(S) #F Gain Low  Rado Std Noe

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

InpulZ 500 A 208 g FioeRun  Cnter Frog 2 507980000 Gz
Coup ConGCon Gale Of AvglHod: 1001100
g, O Freq Ret Int (5] HFGan Low  Radio St None

Ref Lvl Offset 26.00 d8
Ref Value 30.00 d8m

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

ScalelDiv 10.0 d8

sy
[
Span 80 MHz Center 259299 GHz #Video BW 1.3000 MHz" Span 80 MHz|
#Res BW 430.00 kHz ‘Sweep 1,00 ms (1001 pts)]

#ideo BW 1.3000 MHz*
Sweep 1.00 ms (1001 pts)

(Center 259299 GHz
#Res BW 430.00 kHz

2Metrics

Occlipled Bandwidth
260d8m 37,852 MHz Total Power
48115 kHz % of OBW Power
xd8

Transmit Freq Error
X B Bandwidth 39,92 MHz

Ocaupied Bandwidih

37819 MHz Total Power
Transmit Freq Ermor 009 kHz % of OBW Power
xdB Bandwidth 39.63 MHz xd8

Nov 26, 2024

9cdA? 2:56:20 AM

)| Nov 26, 2024

@9 256:00AM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402403N

N41(50M)_CP-

OFDM_QPSK_Outer_Full_

Cerer Freq 2 592990000 GHz

Tig Fiea Rn
Gala OF
#F Gan Low

AvglHoid 100/100

Inpul 7500
ccon
Radio Sid None

KEYSIGHT Input RF
jplng: X Cor
A Fieq Ret. fnt (S}

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

Scale/Div 10.0 dB.

(Center 2.59299 GHz #Video BW 1.6000 MHz"
#Res BW 510.00 kHz

Ocipied Bandwidh

47.542 MHz
Transiit Freq Error 27,04 Ktz
XdB Bandwidh 4941 MHz

Noy 26, 2024
25640 AM

acM?

Total Power
% of OBW Power
xd8

Mid_CH

Span 100 MH
Sweep 1.00 ms (1001 pts)

260dBm

0%
6.00 08

N41(50M)_CP-OFDM_64

QAM_Outer_Full_M

InpulZ 500 Abn 208 g FioeRun
ConGCon Gale Of
Freaq Ref ot (§) HF Gain Low

Rado Std None

el
Ref Lvi Offset 26.00 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

(Center 259299 GHz #Video BW 1.6000 MHz"
#Res BW 510.00 kHz

2Metrics

Ocaupied Bandwidih
47.624 MHz
24.885 kHz

Transmit Freq Ermor
4898 MHz

X dB Bandwidth

)| Nov26, 2024
256:59AM

£ocm

id_CH

Cenler e 2 502090000 Gz
AvglHod: 1001100

‘Span 100 MHz
‘Sweep 1.00 ms (1001 pts)

Total Power 256d8m

% of OBW Power
xd8

0%
6,008

¥
PA

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

(Gatle Freq 2 502680000 Gz
AvgiHoid 1001100
Redio Std Nore

InpulZ 500 Al 2048 g Fres R
GorrCCort Gate Of
Freq R, (5) #1F Gain Low
Ref Lyl Offset 26,00 8
Ref Value 30.00 dBm

Span 100 M)

#Video BW 1.6000 MHZ"
‘Sweep 1,00 ms (1001 pts)

Center 259209 GHz
4Res BW 510.00 kHz

26.1¢Bm
99.00%
260008

Total Power
% of OBW Power
xd8

Occiipled Bandwidth
47.602 MHz
19317 kHz

Transit Freq Ertor
i 4923MHz

XdB Bandwidth

Nov 26, 2024
25649 AM

N WP

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Cante Fre 2 507990000 Gz
AvgHold 1001100
Rado Std None

Atioh 2048 g Fres Ru
Gate Off

InpulZ 5001
ComCCorr
Freq Ret Int(S)

cupied B
KEYSIGHT e &
" #F Gain Law

Ref Lvl Offset 26.00 d8
Ref Value 30.00 d8m

#ideo BW 1.6000 MHz" Span 100 M)
‘Sweep 1.00ms (1001 pts)

[Center 259299 GHz
#Res BW 510.00 kHz

Total Power
% of OBW Power
xd8

Occlipled Bandwidth
47496 MHz

Transmit Freq Error
X B Bandwidth

)| Nov2s, 2024/ G
25T:10AM |¥

acl
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SPORTON LAB.

FCC RF Test Report

N41(60M)_CP-

Report No. : FG402403N

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input &%
ping X

Scale/Div 10.0 dB.

il

(Center 2.59299 GHz
#Res BW 620.00 kHz

Inpul 7500
Cort

CCon
Freq Ret ot (§)

Ocipied Bandwidh
57.851 MHz
Transiit Freq Error

XdB Bandwidth

acM?

Nov 26, 2024 3
257:30AM | %

83304 kHz
59.98 MHz

Occupled BW
Tiig FieaRin  CenlorFreq 2 592990000 Gz KEYSIGHT Inout RF
Gala OF AvgiHoid. 100/100 BT e CRMRDC
#FGan Loy Radio Sd Nove

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

Py

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InpulZ 500 Al 2048 g FreaRin | Catlet Freq 2502680000 Gz
GorrCCoit Gate AvgiHoid 1001100

Redo Std None

CCar
FreqRef. fnt )

#F Gain Low

Ref Ll Offset 26.00 d8
Ref Value 30.00 dBm

#Video BW 20000 MHZ" Span 120 MH Center 2.59209 GHz #Video BW 2.0000 MHZ"
Sweep 1.00 ms (1001 pts) #Res BW 620.00 kHz ‘Sweep 1,00 ms (1001 pts)
Ocoipled Bandwidth
Total Power 57873 MHz Total Power dBm
% of OBW Power Transmit Freq Error 00 kHz % of OBW Power 99.00%
xd8 xdB Bandwidth 60.04 MHz xd8 260008
Nov 26, 2024
a9l ? T

N41(60M)_CP-OFDM_64

QAM_Outer_Full_Mid_CH

g, O

ScalelDiv 10.0 d8

N

(Center 259299 GHz
#Res BW 620.00 kHz

2Metrics

Occupled Bandwidih
57.902 MHz

‘Transmit Freq Erfor

xdB Bandwidth

£ocm

)| Nov26, 2024
257:50AM

inpul 25001
ConGCan

Freaq Ref ot (§)

1915 kHz
60.05 MHz

Allon 2068

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ceoied W j
T Fiod R Cartar i 2 507900000 Gz KEYSIGHT It RF IopuZ 500 Allan 2048 T FreeRun  CaniarFreg 2 502690000 GFz
Gale: Of Avgitiold: 1001100 g DC Corr CCotr Gate Off
#IF Gain Low. Radio Std None on Freq Ret. Int (S)
Ref Lvi Offset 26.00 dB

Ref Value 30.00 dBm

R

#Video BW 2.0000 MHz"

Span 120 MHz Center 259299 GHz
Sweep 1.00 ms (1001 ps)

#Res BW 620.00 kHz

Total Power

Ocoupled Bandwidth
25.1.dBm 57.802 MHz
Transmit Freq Error

X B Bandwidth

of OBW Power
xd8

acl

258,01 AM

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

AvgHold 1001100
#FGain Low  RadoStd

Ref Lvl Offset 26.00 d8
Ref Value 30.00 d8m

wr |
st
oy

#Video BW 2.0000 MHz"

Span 120 M)
‘Sweep 1.00ms (1001 pts)

Total Power

% of OBW Power
xd8

)| Nov2s, 2024/ G

FCC ID : WYPS3111
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e % FCC RF Test Report Report No. : FG402403N

N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

(Ganle Freq 2 507990000 GHz

InpulZ 500 Al 2048 g Fres R
GorrCCorr Gate Of AvgiHoid 1001100

KEYSIGHT lnput RE Inpul 7500 Tiig FieaRin  CenlorFreq 2 592990000 Gz
oupig DG ComCCor Gate: OF AvgiHoid. 100/100 CCor
FreqRet: ot (5] HF Gain Loy Radio Std None Freq R, (5) #FGan Low  RadoSid Nore
Ref Lvl Offset 26,00 d8 Ref Lyl Offset 26,00 8
Ref Value 30.00 dBm Ref Value 30.00 dBm

ScalelDiv 10098
I T

Avcelu
o A VR footiing

[ R AL L
Center 2.59299 GHz #Video BW 2.4000 MHz" Span 140 MHz{ [Center 2.59299 GHz #Video BW 2.4000 MHz" Span 140 MHz{
|#Res BW 750.00 kHz Sweep 1.00 ms (1001 pts)§ [#Res BW 750.00 kHz Sweep 1,00 ms (1001 pts)

Occipled Bandwidih Occiipled Bandwidth

67.366 MHz Total Power 67.544 MHz Total Power 257¢Bm
Transit Freq Efor 35051 kHz % of OBW Power 9 “Transmit Freq Efror % of OBW Power 99.00%
XdB Bandwidth 69.54 MHz xd8 XdB Bandwidth xd8 260008

~ Nov 26, 2024 3
Ol ? S

N41(70M)_CP-OFDM_256

N41(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH

Atieh 2048 g/ FreaRuni Cani Freq 2 507990000 Gz
Gate Off AvgHold 1001100

opedW

KEYSIGHT [nput RF InpulZ 5001
g DC Cor CCor

#IF Gain Low. Rado Std None

Cenler e 2 502090000 Gz
i
of Freq Ret Int(5)

InpulZ 500 Abn 208 g FioeRun
Cou ConGCon Gale Of AvglHod: 1001100
g, O Freaq Ref ot (§) HFGan Low  Radio St None
Ref Lvl Offset 26.00 dB Ref Lvl Offset 26.00 d8
ScalelDiv 10.0 d8 Ref Value 30.00 dBm Ref Value 30.00 d8m

it

AR
Center 2.59299 GHz #ideo BW 2.4000 MHz" ‘Span 140 MHz Center 259299 GHz #ideo BW 2.4000 MHz" Span 140 M)
#Res BW 750.00 kHz Sweep 1.00 ms (1001 ps) #Res BW 750.00 kHz ‘Sweep 1.00ms (1001 pts)

2Metrics
Occupled Bandwidih Occlipled Bandwidth

67519 MHz Total Power 67.641 MHz Total Power
Transimit Freq Efror 69 % of OBW Power “Transmit Freq Efror % of OBW Power
X dB Bandwidth o xd8 X dB Bandwidth xd8

Nov 26, 2024 Nov 26, 2024
@ )l . ? EUSSADAM a2l - ? zmssvszm >
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402403N

N41(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RFE InpulZ: 5001
ping. X oo

Freq Ret ot (§)

Scale/Div 10.0 dB.

AR A

(Center 2.59299 GHz
#Res BW 620.00 kHz

Ocipied Bandwidh

Transiit Freq Error
XdB Bandwidh

Noy 26, 2024
250:13AM

acM?

Calor Fre 2 562990000 Gz
AvglHoid 100/100
Radio Sid None

Tig Fiea Rn
Gala OF
#F Gan Low

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

#Video BW 27000 MHz"

Total Power
% of OBW Power
xd8

N41(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

inpul 25001
ol ConGCan
Al O

ScalelDiv 10.0 d8

(Center 259299 GHz
#Res BW 620.00 kHz

2Metrics

Allon 2068

Freaq Ref ot (§)

Trig FreaRin  Canler Freq 2 562490000 Gtz
Gale Of AvglHod: 1001100
HFGan Low  Radio St None

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

#Video BW 27000 MHz"

Total Power

Sweep 1.00 ms (1001 pts)

Span 160 MH

‘Span 160 MHz
Sweep 1.00 ms (1001 ps)

250d8m

N41(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Inpu(Z 500
GorrCCort
Freq R, (5)

Center 259209 GHz
4Res BW 82000 kHz

Occiipled Bandwidth
77.603 MHz

Transiit Freq Ertor
B Bandwidh

Nov 26, 2024
25922 AM

N WP

Aton 20 6B

46.996 kHz
8004 MHz

(Gatle Freq 2 502680000 Gz
AvgiHoid 1001100

il Figa Rin
Gate Of
Redio Std Nore

#F Gain Low

Ref Ll Offset 26.00 d8
Ref Value 30.00 dBm

A

#Video BW 27000 MHZ"

Total Power
% of OBW Power
xd8

Span 160 M)
‘Sweep 1,00 ms (1001 pts)

257¢Bm

99.00%
260008

N41(80M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

ccupied BW

KEYSIGHT frpu R InpulZ 5001
Cor CCor

Freq Ret: It (S)

¥
ig 0C
o

AR AN

Center 259299 GHz
#Res BW §20.00 kHz

Occlipled Bandwidth
778

Transmit Freq Error
X B Bandwidth

Cante Fre 2 507990000 Gz
AvgHold 1001100
#FGain Low  RadoStd

Atioh 2048 g Fres Ru
Gate Off

Ref Lvl Offset 26.00 d8

Ref Value 30.00 d8m

SN

#Video BW 2.7000 MHz"

Total Power
% of OBW Power
xd8

Span 160 MH]
‘Sweep 1.00ms (1001 pts)

Ocaupied Bandwidih
00 %

B a9 A

PA

77558 MHz
Transimit Freq Efror 86.207 Ktz % of OBW Power
80.26 MHz xd8

X dB Bandwidth
0| Nov2s, 2024

2:59:42 A

)| Nov26, 2024
25931 AM

£ocm

Page Number : A4-16 of 40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WYPS3111



Report No. : FG402403N

SPORTON LAB.

FCC RF Test Report

N41(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N41(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

(Gatle Freq 2 502680000 Gz
AvgiHoid 1001100
Redio Std Nore

Aty 2068 Tiig Fre Rin
Gate Of

Tiig FieaRin  CenlorFreq 2 592990000 Gz KEYSIGHT ot RF Inpu(Z 500
Gala OF AwHod. 1001100 R oS @
#FGan Loy Radio Sd Nove

Corr CCof
FroqRef. Il ) #F Gain Low

Inpul 7500
ccon
Ref Lyl Offset 26,00 8
Ref Value 30.00 dBm

KEYSIGHT Input &%
ping DX
A Freq Ret ot (§)

Ref Lvl Offset 26.00 dB
Scale/Div 10.0 dB. Ref Value 30.00 dBm

e ey

ANt AL
Span 180 M)

s
‘Sweep 1,00 ms (1001 pts)

Center 259209 GHz #Video BW 3.0000 MHZ"

Span 180 MH
#Res BW 910.00 kHz

#Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts)

(Center 2.59299 GHz
2566Bm

99.00%
260008

Total Power
% of OBW Power
xd8

Occiipled Bandwidh
Total Power 87.470 MHz

80917 kHz

9041 MHz

% of OBW Power
xd8

Transiit Freq Ertor

Ocipied Bandwidh
B Bandwidh

87.588 MHz

Transiit Freq Error
XdB Bandwidh

Nov 26, 2024

3:00:12AM

N WP

Noy 26, 2024
300:03 AM

acM?

N41(90M)_CP-OFDM_256

N41(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH

Cante Fre 2 507990000 Gz
AvgHold 1001100
#F Gain Low  Rado Std Noe

IopuZ 500 Allen 208 TTrg Fise Run
ComCCorr Gate Off

cupied B
KEYSIGHT e &
" Freq Ret: It (S)

Cenler e 2 502090000 Gz
AvglHod: 1001100 g
Rado Std None o

InpulZ 500 Abn 208 g FioeRun

ConGCon Gale Of

Freaq Ref ot (§) HF Gain Low
Ref Lvl Offset 26.00 d8

Ref Value 30.00 d8m

el
Ref Lvi Offset 26.00 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

NI

#ideo BW 3,000 MHz' Span 180 MiH]
‘Sweep 1.00ms (1001 pts)

Center 259299 GHz

#Video BW 3.0000 MHz"

‘Span 180 MHz
‘Sweep 1.00 ms (1001 pts)

#Res BW 910.00 kHz

(Center 259299 GHz
#Res BW 910.00 kHz

2Metrics
216Bm

Total Power
% of OBW Power
xd8

Occlipled Bandwidth
87594 MHz

Transmit Freq Error

Ocaupied Bandwidih
Total Power 248d8m
xdB Bandwidth

87.452 MHz
38371 kHz % of OBW Power 0%
90.40 MHz xd8 6,00 98

B a9 A

PA

Transmit Freq Ermor
XdB Bandwidth

0| Nov2s, 2024
3.00:33AM

)| Nov2s, 2024
30023 AM

£ocm
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e % FCC RF Test Report Report No. : FG402403N

SPORTON LAB.

N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

(Ganle Freq 2 507990000 GHz

KEYSIGHT lnput RE Inpul 7500 Tiig FieaRin  CenlorFreq 2 592990000 Gz InpulZ 500 Al 2048 g Fres R
buplg. DX ccon Gate: OF AvgiHoid. 100/100 GorrCCorr Gate Of AvgiHoid 1001100
HF Gain Loy Radio Std None Freq R, (5) #FGan Low  RadoSid Nore
Ref Lyl Offset 26,00 8
Ref Value 30.00 dBm

FreqRet: ot (5]
Ref Lvl Offset 26,00 d8
ScalelDiv 10.0 dB Ref Value 30.00 dBm
T
st
Span 200 MiH]
‘Sweep 1,00 ms (1001 pts)

|
1
i trneisyated |
Center 2.5930 GHz #Video BW 3.0000 MHz" Span 200 MHz{ Center 2.5930 GHz #Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts)§ [#Res BW 1.0000 MHz

Occipled Bandvidh
9 U Total Power 253dBm
% of OBW Power 9.00%
xd8 2608

Ocipied Bandwidh
9 Total Power
Transiit Freq Error Kz % of 0BW Power & Transiit Freq Ertor 12204 kHz
1007 Mz xd8 B Bandwidh 1006 MHz

XdB Bandwidth
Nov 26, 2024

9l ? S

Noy 26,2024

q ('ﬁ . ? 3:00:54 AM

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 A 208 g FioeRun  Cnter Frog 2 507980000 Gz
Coup ConGCon Gale Of AvglHod: 1001100
g, O Freq Ret Int (5] HFGan Low  Radio St None

N+

Atieh 2048 g/ FreaRuni Cani Freq 2 507990000 Gz
Gate Off AvgHold 1001100
#FGain Low  RadoStd

cupied BW
KEYSIGHT [nput RF InpulZ 5001
g DC Cor CCor
" Freq Ret: It (S)

Ref Lvl Offset 26.00 d8
Ref Value 30.00 d8m

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

ScalelDiv 10.0 d8

s

B s
Center 2.5930 GHz #ideo BW 3,000 MHz" ‘Span 200 MHz Center 25930 GHz #ideo BW 3,000 MHz' Span 200 M)
‘Sweep 1.00 ms (1001 pts) #Res BW 1.0000 MHz ‘Sweep 1.00ms (1001 pts)

[#Res BW 1.0000 MHz
218Bm

2 Metrics
Ocaupied Bandwidih

97.399 MHz Total Power Total Power
Transmit Freq Ermor -14.627 kHz % of OBW Power Transmit Freq Error % of OBW Power
xdB Bandwidth 1004 MHz xd8 xdB Bandwidth xd8

0| Nov2s, 2024

a9 30124 A

)| Nov2s, 2024

@9 301:13AM

Page Number 1 A4-18 of 40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WYPS3111



seanron 1as. FCC RF Test Report Report No. : FG402403N

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph -
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph ---
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph -
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph -
QPSK

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph -

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph -

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph -

Sporton International Inc. (Kunshan) Page Number 1 A4-19 of 40
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seanron 1as. FCC RF Test Report Report No. : FG402403N

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph -

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph ==

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph -

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 518598 2592.99 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph -

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph ==

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph -

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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seanron 1as. FCC RF Test Report

Report No

. : FG402403N

41

30

100

509202

2546.01

1@0

see graph

PASS

41

30

100

518598

2592.99

1@0

see graph

4

30

100

518598

2592.99

1@0

see graph

PASS

41

30

100
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 50@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 50@0 see graph PASS
QPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@50 see graph PASS
BPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@50 see graph PASS
QPSK

41 30 20 535998 2679.99 OFDM 50@0 see graph PASS

41 30 20 535998 2679.99 OFDM 50@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 162@0 see graph PASS

41 30 60 505200 2526.0 OFDM 162@0 see graph PASS

41 30 60 531996 2659.98 OFDM 1@161 see graph PASS

41 30 60 531996 2659.98 OFDM 1@161 see graph PASS

41 30 60 531996 2659.98 OFDM 162@0 see graph PASS

41 30 60 531996 2659.98 OFDM 162@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
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DFT-s-

4 30 100 528000 2640.0 OFDM 1@272  see graph PASS
BPSK
DFT-s-

4 30 100 528000 2640.0 OFDM 1@272  see graph PASS
QPSK
DFT-s-

4 30 100 528000 2640.0 OFDM 270@0  see graph PASS
BPSK
DFT-s-

4 30 100 528000 2640.0 OFDM 270@0  see graph PASS
QPSK
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Report No. : FG402403N

seanron Las. FCC RF Test Report
N41(20M)_DFT-s-

N41(20M)_DFT-s-
BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge_1RB_Left_Low_CH
+

KEYSIGHT Input RF InpUZS00"  Aen 2048 Tng FreeRun
¢ CarrCCor Gale O AvaiHold: 1001100
IFGan Low  RadoStd Nane,

e Fraq 22005000000 GFz
Rl Freq Ref. nt )

InpulZ'500 Allen 2008 Tiig Frea Ron
CCar Gl Of
Freq Ret. Int (S) IF Gan. Low Radio Std None
ity Ref Lyl Offset 3297 dB
Ref Value 30.00 dBm

Ref Lvl Offset 32.97 dB
Ref Value 30.00 dBm

start 2.391 GHz
41 Range Table
Measure Trace Mezsure Trace:
Trace Type Trace Type
Ampiude.
38,75 dBim

Ampitude ALimit
i

) | Dec31, 204/
859:57PM

EIES

N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT Input R InpuZ 500 Aflen 2068 g FieaRin  Canler Fieq 22005000000 Gz KEYSIGHT Ineut RF inpulZ 500 Allon 2087 TTrg Frée R (Canier Froq 22 005000000 Gtz
ConCCor Gale: Of AvgiHoit 100/100 0 (CorCCorr Gato, OF AvilHoid, 1001100
IFGenLow  Rado Sid None FreqRet int(5) FGan low  RadoSid None
il Ref Lyl Offset 32.95 48
Ref Value 30.00 dBm

Freq Ref Int(S)

Ref Ll Offset 32.97 d8

Ref Value 30.00 dBm

Stop 2.596 GHz]

4 Range Table
Measure Trace
Trace Type Trace Average (Active)

Frequency  Ampltude
7 GHz Bm__

Measure Trace
Trace Type
Ampitude

Trace Averay
StartFreq_ StopFreq

Dec
900:42PM

Dec3t, 2004

- a9 - ? 90025 PM
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N41(20M)_DFT-s-

KEYSIGHT Input RF: At 3048
oup

Inpul 7 5001 T Freé Run
RT ope CorrCan Gale: Of

IF Gan Low

Canlr Free 22005000000 GHz

10001000

Radio Sid None

0
on Freq Ret. Int (S)
A Sooh RefLvi Offset 32.92 d8
Scale/Div 10.0 dB Ref Value 30.00 dBm

4A) Range Table

Measure Trace
Trace Type

Frequency  Ampilide
RO G 22 a8

50 GHz 1.000 MH;

N41(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

KEYSIGHT Input InpulZ 500 Aen 2048 g FieeRun  Canler Froq 22005000000 Gtz
RT ey CoUEG ConCCon Gale Of
Algn O

AvgiHoit 100/100
Frea et Int (5]

IFGan Low  Radio Sid None

Ref Ll Offset 32.97 d8
Ref Value 30.00 dBm

Measure Trace
Trace Type
Frequency  Ampiltude
00000 GHz__14.

SiopFreg  RBW
z_2.6900 GHz WAz

MHz 26
1.000 MHz

Dec3t, 2024
90241 PM

Sporton International Inc. (Kunshan)

OFDM_BPSK_Edge_1RB_Right_High CH

OFDM_QPS

+

0puiZ SO0

CarrCCor
FreqRef: Int(S)

KEYSIGHT oul R
gr

RT o

Scale/Div 10.0 4B

Trace Average (Actve)

4 26950 Ghz
5 27100GHz

D
9:02:24 PM

N4

N41(20M)_DFT-s-
K_Edge_1RB_Right_High_CH

Rien 208 Thg Fres R
Galo. OF
1 Gain' Low,

(Canie Freq; 72 005000000 GHz
AvaiHold: 1001100
Rado St Nane,

RefLvl Offset 32.90 dB.
Ref Value 30.00 dBm

Stop 2.795 Ghz|

Measure Trace

Tra
Trace Type

Trace Average (Actve)

1,000 MHz 2.78310000C -39.01 dBm

1(20M)_DFT-s-

OFDM_QPSK_Outer_Full_High_CH

InpulZ/500)
CorrGCor
FreqRef. int(S)

A 201

Start 2.

4N Range Table

‘Spur_Range

Start Freq
- T GH;

Stop Freq
[c

@6 g Fres R (Canier Froq 22 005000000 Gz
Gat AvilHoid, 1001100

(FGan Loy RadoSid None

RefLvl Offset 32.98 8.
Ref Value 30.00 dBm

Measure Trace: :
Trace Type Trace Average (Actve)
REW  Amptude Alimit

z Bm__ 38|

1,000 MHz

5 B
100GHz 1000 MHz 2,69 SHe -

27950 GHz 1.000 MHz

Dec 31,2024 @
902:58PM

=9/~ ?

-12.7208
-1070d8.
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N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low_CH_cHp_PAs

InpulZ500) Ao 208 Trg FreaRun  Cenler Freq 22065000000 Griz InpulZ 500 Alln 200" TTnig FieeRun  Cantor Freq 2445700000 GHz
Corr GCor AvglHoid: 10001000 Con Gala

4 Galer Of #PNO Fest AvgiHord: 500500
Freq Ret ot (§) IFGan Low  Radio Sid None A Freq Ref. Int ) AF Gan Lo Radio Std None

Ref Lvl Offset 32.90 dB g Ref Lvi Offset 32.90 dB
Ref Value 30.00 dBm X Ref Value 30.00 dBm

LAl  Center 24957000 GHz . #Video BW 91.000 kHz' : Span 1.2 MHz}

Measure Trace. #Res BW 30.000 kHz Sweep 1.67 ms (1001 pts)

T
Trace Type Trace Average (Actve)

Spur_Range Ampitide ALimit

| _— 1 GHz 7. O Bm__ dE]

Total Channel Pover 2307 dBm/ 600 kHz
Total Power Spectral Dersty 8085 BmHz

Dec 31, 2024
G ksl

N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH_cHP_pPAs

+

Inpul 7 5001 Allen 208" Tl Freo Rin [Corl Freq: 2485700000 Gz
P

KEYSIGHT Inout InpuZ 500 Afln 2068 g FieaRin  Canler Fieq 22005000000 Gz
y NO et Gal AvglHold: 500500

ConCCon Gale Of

Freq Ref Int(S) IFGan Low  Radio Sid None. Freq R, Int (S)

Ref Ll Offset 32.97 d8
Ref Value 30.00 dBm

Ref Lvi Offset 32.97 d8
Ref Value 30.00 dBm

Center 24957000 GHz #Video BW 91.000 kHz' Span 1.2 MHz
#Res BW 30.000 kHz Sweep 1.67 ms (1001 pts)}
2Metncs

Measure Trace

Total Channe! Power m / 600 kHz
Total Power Spectral Densiy dBmHz

0| Decst, 22

7 4 ] Deg 31, 2024
v | 90459PM ’ S =) - ? 90506‘PM
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Report No. : FG402403N

seanron Las. FCC RF Test Report

N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_BPSK_Outer_Full_Low CH OFDM_QPSK_Outer_Full_Low_CH
+

Trg Free Run Center Freq 22 005000000 GHz KEYSIGHT lnput RF InputZ 500 Atten 2048 Tng. Free Run
Gl Of e ConGCort G Of AvgiHold 100100
IFGan low  RadoSit Nove iRt It (5) G low  RadoSid Nono
ity Ref Lyl Offset 3295 d8
Ref Value 30.00 dBm

Inpul 500 TAtlen 2048

CCon
Freq Ret ot (§)

Ref Lvl Offset 32.98 dB
Ref Value 30.00 dBm

4R Range Table
Measure Trace
Trace Type

Measure Trace T
Trace Type Trace Average (Actve)
SiopFreq  REW
1 12 4505 GHz_1.000
0748

Ampitude ALimit
6 dbm__ dE]
667GHz 9.022dBm 209808

Dec 31,2024
905:52PM

Dec 31,2024

RIGH bl

N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High_.CH OFDM_BPSK_Edge 1RB_Right_High_CH_cHp_p
ASS

KEYSIGHT Input InpulZ 500 Aen 2048 g FieeRun  Canler Froq 22005000000 Gz
ConCCon Gale Of /1000
Freq Ref Int(S) IFGan Low  Radio Sid None.

Mon 2008 Tog FresRun  (Cener Fraq 2690500000 GHz
HPNO. Fast Gale OF AvHold: 500500
#FGan Low  RadoStd None

npulZ 500
ConCCorr
FreqRet Int ($)

RefLvl Offset 32.98 4B

Ref Ly Offset 32.98 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

#Video BW 91.000 kHz" Span 2 M|
Sweep 280 ms (1001 pts)

[Center 2.690500 GHz
#Res BW 30.000 kHz

-24.96 dBr
84,96 dBm/Hz

Total Channel Power
Total Power Specral Densily

Dec3, 2024/

9l 2| e

0| Dec3t 224 @
907:18PM
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N41(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right_High_CH_cHpP_p
ASS

N41(60M)_DFT-s-
QPSK_Edge_1RB_Right_High_CH

Input Z: 50 0 Atten 2048 Trg Free Run Center Freq 22 005000000 GHz
Gale: Avgl Y1000 +
o Sow A Sk o KEYSIGHT Input R Inpu{Z 800 AW 20487 Tig FreeRun (Cantar Freg 2690500000 Gz
RT ep. COWZOC  ConCOot  APNOFst  GasOf AvalHod 500500
FreqRel. Int(S) #F Gan Low Radio Std None.

0
Freq Ret ot (§)
Ref Lyl Offset 32.95 8.

Ref Lvl Offset 3295 dB
Ref Value 30.00 dBm 5
1.Grapty
Scale/Div 10.0 dB Ref Value 30.00 dBm

Measure Trace
Trace Type ce Center 2.690500 GHz #Video BW 91.000 kHz* Span 2 MHg)
#Res B 30.000 kHz Sweep 2.80 ms (1001 pts)

Ampitude ALimit
dBm 45 d N

2Metrics

2394dBm/ 1

Total Channel Power
83,94 dBm/Hz

Total Power Speciral Density

)| Decdt, 2024

T 908:36 PM

1

Decs
RIGH bl

N41(60M)_DFT-s- N41(60M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

KEYSIGHT Input R InpuZ 500 Aflen 2068 g FieaRin  Canler Fieq 22005000000 Gz KEYSIGHT Ineut RF InpulZ 500 Allon 2087 T Free Ri
ConCCor Gale: Of AvgiHoit 100/100 0 (CorCCorr Gato, OF AvilHoid, 1001100
IFGenLow  Rado Sid None FreqRet int(5) FGan low  RadoSid None
Ref Lyl Offset 32.96 8.
Ref Value 30.00 dBm

Freq Ref Int(S)

Ref Ll Offset 32.94 dB
Ref Value 30.00 dBm

W

4N Range Table
Measure Trace.

Measure Trace
Trace Type Trace Avera
Spur_Range _ SiantFreq _ StopFeq

1 500 GF

Ampitude
4B

000 GHz
2695091667 GH;
2794400000 GH

0| Dec3t 224 @

RO M ? s
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Report No. : FG402403N

seanron Las. FCC RF Test Report
N41(100M)_DFT-s-

N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low_CH_cHp_PAs

(el Freq 2 485500000 Gz
AvgiHiord: 500500
Radio Std None

InpulZ 500 Aen 2068
Con #PNO, Fast

Freq Ref. Int )

g, Fioe Rin
Gals

AIF Gan. Law

Canlr Free 22005000000 GHz
/1000

InpulZ 500 At 2048 Tig Freé Run
Gate: Of

IFGan low  RadoSit Nove
Ref LvI Offset 2206 dB

0
Freq Ret ot (§)
Ref Lvl Offset 32.96 dB
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 2 Mz

#Video BW 91.000 kHz'
Sweep 280 ms (1001 pts)

4 All Range Table
L (Center 2.495500 GHz
Measure Trace B[t #Res BW 30.000 kHz
Trace Type Trace Average (Actve)

Ampitude ALimit
dBm dE]
Total Channel Power -2452.dBm/1.00 MHz

Total Power Spectral Dersty 8452 6BmiHz

790808

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH_cHP_pPAs

OFDM_QPSK_Edge_1RB_Left_Low_CH
+
KEYSIGHT Input InpulZ 500 Aten30d8 g FreaRun  Canler Freq 22005000000 Gz InpulZ 500 Atlen 20087 1Tl FreeRun  Carer Freq 2435500000 Gz
Corr CCont Gale, Off i Corr G #PNO Fast AvgfHold S00/500.
IF Gain Low Radio Std None: Freq Ref. Int (S)
Ref Lvi Offset 32.97 d8
Ref Value 30.00 dBm

Freq Ref Int(S)

Ref Ll Offset 32.97 d8
Ref Value 30.00 dBm

Span 2 MHz]
Sweep 2.80 ms (1001 pts)}

#Video BW 91.000 kHz'

Center 2.495500 GHz
Measure Trace #Res BW 30.000 kHz
Trace Ty

e Tip 2Metncs
Total Channe! Power dBm /1.0 MHz

Total Power Spectral Densiy 4333 6BmiHz

Dec 3

] 1,2004
=- ‘q (‘2 - ? 91(22‘?M

S

)| Dec3t 224 @
SA15PM
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Report No. : FG402403N

seanron Las. FCC RF Test Report

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low CH OFDM_QPSK_Outer_Full_Low_CH
+

InpulZ 500 Allen 20087 Tng Fres R
C Gate O ‘AvgiHold: 1001100

Atlon 3008 g FroaRun  Canler Freq 22005000000 GHz KEYSIGHT Input RF
Gale: Off RT o= © (Corr CCorr
IFGan low  RadoSit Nove iRt It (5) G low  RadoSid Nono
ity Ref Lyl Offset 3295 d8
Ref Value 30.00 dBm

Inpul 250

0
Freq Ret ot (§)

Ref Lvl Offset 32.93 dB
Ref Value 30.00 dBm

Stop 2595 Ghz|

4R Range Table
Measure Trace

Measure Trace i
Trace Type Trace Average (Actve)
Ampitide it Stop Freq
Go0dbm - dE] - 132 4505 GHz

Dec 31,2024
91207 PM

Dec 31,2024
S1151PM |

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High_ CH OFDM_BPSK_Edge 1RB_Right_High_CH_cHp_p
ASS

g Fres o Canfer Freq 2690500000 Gz

KEYSIGHT Inout InpuZ 500 Afln 2068 g FieaRin  Canler Fieq 22005000000 Gz
ConCCor Gale: Of y
IFGanLow  Rado Sid None S0 AR
1 CCort #PNO Pt Galo OF AvilHold 500500
FreqRet Int ($) #FGan Low  RadoSid None

Freq Ref Int(S)
Ref Lyl Offset 32.97 dB.

Ref Ll Offset 32.97 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

#Video BW 91.000 kHz" Span 2 M|
Sweep 280 ms (1001 pts)

[Center 2.690500 GHz
#Res BW 30.000 kHz

2456 4Bm/
84,56 dBm/Hz

Total Channel Power
Total Power Specral Densily

Decat, 2024/

q N - ? 9:1340 PM

D
913:32PM
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N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right_High_CH_cHpP_p

QPSK_Edge_1RB_Right_High_CH
ASS

Tiig Froa Run
Gl Of +
o Sow A Sk o KEYSIGHT Iput RF npulZ 800 Aon 20487 Tiig FreeRon (Center Fre: 2690500000 Gz
RT op. COMINGOC  CanClor  #PNOFsl  GaeOf AuglHod 500500
Freq Rel. Int (S) #F Gan Low Raduo Std None

Inpul 500 TAtlen 2048 Cerier Freq 22 005000000 Gz
CCon /1000
Freq Ret ot (§)
Ref Lvl Offset 32.97 dB
Ref Value 30.00 dBm 5
1.Grapty Ref Lyl Offset 32.97 dB.
Scale/Div 10.0 dB Ref Value 30.00 dBm

#Video BW 91.000 kHz*

Measure Trace

Trace Type o2 [Center 2.690500 GHz

Ampitude  Alimit #Res BW 30.000 kHz
m

2393dBm/ 1
83,93 dBm/Hz

3062 0Bm

Total Channel Power

Total Power Speciral Density

Dec 31,2024
T~ ? G145 P4

1

Dec3
G kel

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

(Canier Froq 22 005000000 GH

KEYSIGHT Input R InpuZ 500 Aflen 2068 g FieaRin  Canler Fieq 22005000000 Gz KEYSIGHT Ineut RF InpulZ 500 Allon 2087 T Free Ri
ConCCor Gale: Of AvgiHoit 100/100 0 (CorCCorr Gato, OF AvilHoid, 1001100
IFGenLow  Rado Sid None FreqRet int(5) FGan low  RadoSid None
Ref Lyl Offset 32.98 8.

Freq Ref Int(S)
Ref Value 30.00 dBm

Ref Ly Offset 32.98 d8
Ref Value 30.00 dBm
b v g

Laa

Start 2.590 GHz
4 All Range Table
Measure Trace Measure Trace:
Trace Type Trace Type Trace Average (Active)
Amplide REW Frequency
e -

Trace Averay
StartFreq_Stop Freq
. — - 1

667 GH
2791150

) | Decs3t, 204/
91526 PM

0| Dec3t 224 @
9:15:09 PM
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seanron 1as. FCC RF Test Report

Report No. : FG402403N

Software Version: 23.06.1602

FR1 N41 ANT2 (Other PA)

LTE Band: 66, LTE BW: 20M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.52dB

NR Band|SCS|BandWidth| Arfcn |Freq(MHz) Modulation RB P%?;;L(Igéen(:) EIRP(dBm)|EIRP(W)
41 |30 100  |509202| 2546.01 | DFT-s-OFDM PI/2 BPSK [135@67|  24.5 2298 | 0.1986
41 |30 100  [509202| 2546.01 | DFT-s-OFDM PI/2 BPSK | 1@1 24.72 232 | 0.2089
41 |30 100  [509202| 2546.01 | DFT-s-OFDM PI/2 BPSK | 1@271| 24.87 23.35 | 0.2163
41 |30 100  [509202| 2546.01 | DFT-s-OFDM QPSK  [135@67| 24.51 22.99 | 0.1991
41 |30 100  |509202| 2546.01 | DFT-s-OFDM QPSK 1@1 24.74 2322 | 0.2099
41 |30 100  |509202| 2546.01 | DFT-s-OFDM QPSK | 1@271| 25.02 235 | 0.2239
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 16 QAM |135@67| 245 22.98 | 0.1986
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 16 QAM | 1@1 24.77 2325 | 02113
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 16 QAM | 1@271| 25.08 2356 | 0.2270
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 64 QAM [135@67| 24.32 228 | 0.1905
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 64 QAM | 1@1 24.6 23.08 | 0.2032
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 64 QAM | 1@271| 24.68 23.16 | 0.2070
41 |30 100  |509202| 2546.01 | DFT-s-OFDM 256 QAM |135@67| 22.68 2116 | 0.1306
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 256 QAM | 1@1 22.67 21.15 | 0.1303
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 256 QAM | 1@271 22.8 2128 | 0.1343
41 |30 100 [509202| 2546.01 CP-OFDM QPSK  [137@68| 2453 23.01 | 0.2000
41 |30 100 |509202| 2546.01 CP-OFDM QPSK 1@1 24.7 2318 | 0.2080
41 |30 100 |509202| 2546.01 CP-OFDM QPSK 1@271| 25.02 235 | 0.2239
41 |30 100  |518598| 2592.99 | DFT-s-OFDM PI/2 BPSK [135@67| 24.77 2325 | 0.2113
41 |30 100  |518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.09 2257 | 0.1807
41 |30 100  |518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@271| 24.72 232 | 0.2089
41 |30 100  |518598| 2592.99 | DFT-s-OFDM QPSK  [135@67| 24.71 2319 | 0.2084
41 |30 100  [518598| 2592.99 | DFT-s-OFDM QPSK 1@1 24.11 2259 | 0.1816
41 |30 100  |518598| 2592.99 | DFT-s-OFDM QPSK | 1@271| 24.72 232 | 0.2089
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 16 QAM [135@67|  24.69 2317 | 0.2075
41 |30 100  [518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.05 2253 | 0.1791
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@271| 24.94 2342 | 0.2198
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 64 QAM [135@67| 24.46 22.94 | 0.1968
41 |30 100  [518598| 2592.99 | DFT-s-OFDM 64 QAM | 1@1 24.06 2254 | 0.1795
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 64 QAM | 1@271| 24.64 23.12 | 0.2051
41 |30 100  [518598| 2592.99 | DFT-s-OFDM 256 QAM |(135@67| 22.46 20.94 | 0.1242
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41 30 100 518598| 2592.99 | DFT-s-OFDM 256 QAM 1@1 21.66 20.14 0.1033
41 30 100 518598| 2592.99 | DFT-s-OFDM 256 QAM | 1@271 223 20.78 0.1197
41 30 100 518598 2592.99 CP-OFDM QPSK 137@68 24.66 23.14 0.2061
41 30 100 518598 2592.99 CP-OFDM QPSK 1@1 24.16 22.64 0.1837
41 30 100 518598 2592.99 CP-OFDM QPSK 1@271 24.79 23.27 0.2123
41 30 100 528000 2640 DFT-s-OFDM P1/2 BPSK |135@67 24.53 23.01 0.2000
41 30 100 528000 2640 DFT-s-OFDM PI/2 BPSK | 1@1 24.54 23.02 0.2004
41 30 100 528000 2640 DFT-s-OFDM P1/2 BPSK | 1@271 24 22.48 0.1770
41 30 100 528000 2640 DFT-s-OFDM QPSK  |135@67 24.51 22.99 0.1991
41 30 100 528000 2640 DFT-s-OFDM QPSK 1@1 24.62 231 0.2042
41 30 100 528000 2640 DFT-s-OFDM QPSK 1@271 24.02 225 0.1778
41 30 100 528000 2640 DFT-s-OFDM 16 QAM  [135@67 24.54 23.02 0.2004
41 30 100 528000 2640 DFT-s-OFDM 16 QAM 1@1 24.63 23.11 0.2046
41 30 100 528000 2640 DFT-s-OFDM 16 QAM | 1@271 23.96 22.44 0.1754
41 30 100 528000 2640 DFT-s-OFDM 64 QAM  [135@67 24.28 22.76 0.1888
41 30 100 528000 2640 DFT-s-OFDM 64 QAM 1@1 24.23 22.71 0.1866
41 30 100 528000 2640 DFT-s-OFDM 64 QAM | 1@271 23.68 22.16 0.1644
41 30 100 528000 2640 DFT-s-OFDM 256 QAM [135@67 22.26 20.74 0.1186
41 30 100 528000 2640 DFT-s-OFDM 256 QAM 1@1 22.16 20.64 0.1159
41 30 100 528000 2640 DFT-s-OFDM 256 QAM | 1@271 21.65 20.13 0.1030
41 30 100 528000 2640 CP-OFDM QPSK 137@68 247 23.18 0.2080
41 30 100 528000 2640 CP-OFDM QPSK 1@1 24.56 23.04 0.2014
41 30 100 528000 2640 CP-OFDM QPSK 1@271 24.31 22.79 0.1901
41 30 20 501204| 2506.02 | DFT-s-OFDM PI/2 BPSK | 1@1 24.83 23.31 0.2143
41 30 20 501204| 2506.02 DFT-s-OFDM QPSK 1@1 24.92 23.4 0.2188
41 30 20 501204 | 2506.02 DFT-s-OFDM 16 QAM 1@1 24.75 23.23 0.2104
41 30 20 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.75 23.23 0.2104
41 30 20 518598| 2592.99 DFT-s-OFDM QPSK 1@1 24.79 23.27 0.2123
41 30 20 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 24.76 23.24 0.2109
41 30 20 535998| 2679.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.91 23.39 0.2183
41 30 20 535998| 2679.99 DFT-s-OFDM QPSK 1@1 24.87 23.35 0.2163
41 30 20 535998| 2679.99 DFT-s-OFDM 16 QAM 1@1 24.69 23.17 0.2075
41 30 30 502200 2511 DFT-s-OFDM PI/2 BPSK | 1@1 248 23.28 0.2128
41 30 30 502200 2511 DFT-s-OFDM QPSK 1@1 24.84 23.32 0.2148
41 30 30 502200 2511 DFT-s-OFDM 16 QAM 1@1 24.69 23.17 0.2075
41 30 30 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 246 23.08 0.2032
41 30 30 518598 2592.99 DFT-s-OFDM QPSK 1@1 24.65 23.13 0.2056
41 30 30 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 24.71 23.19 0.2084
41 30 30 534996| 2674.98 | DFT-s-OFDM PI/2 BPSK | 1@1 24.91 23.39 0.2183
41 30 30 534996| 2674.98 DFT-s-OFDM QPSK 1@1 24.38 22.86 0.1932
41 30 30 534996 2674.98 DFT-s-OFDM 16 QAM 1@1 24.66 23.14 0.2061
41 30 40 503202| 2516.01 | DFT-s-OFDM PI/2BPSK | 1@1 24.97 23.45 0.2213
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41 30 40 503202| 2516.01 DFT-s-OFDM QPSK 1@1 25.09 23.57 0.2275
41 30 40 503202| 2516.01 DFT-s-OFDM 16 QAM 1@1 24.92 234 0.2188
41 30 40 518598| 2592.99 | DFT-s-OFDM PI/2BPSK | 1@1 24.76 23.24 0.2109
41 30 40 518598| 2592.99 DFT-s-OFDM QPSK 1@1 24.95 23.43 0.2203
41 30 40 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 24.93 23.41 0.2193
41 30 40 534000| 2670 DFT-s-OFDM PI/2 BPSK | 1@1 2448 22.96 0.1977
41 30 40 534000 2670 DFT-s-OFDM QPSK 1@1 24 .44 22.92 0.1959
41 30 40 534000| 2670 DFT-s-OFDM 16 QAM 1@1 24.42 229 0.1950
41 30 50 504204| 2521.02 | DFT-s-OFDM PI/2BPSK | 1@1 24.93 23.41 0.2193
41 30 50 504204| 2521.02 DFT-s-OFDM QPSK 1@1 24.83 23.31 0.2143
41 30 50 504204| 2521.02 DFT-s-OFDM 16 QAM 1@1 24.89 23.37 0.2173
41 30 50 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.99 23.47 0.2223
41 30 50 518598| 2592.99 DFT-s-OFDM QPSK 1@1 24.97 23.45 0.2213
41 30 50 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 25 23.48 0.2228
41 30 50 532998| 2664.99 | DFT-s-OFDM PI/2 BPSK | 1@1 249 23.38 0.2178
41 30 50 532998| 2664.99 DFT-s-OFDM QPSK 1@1 24.66 23.14 0.2061
41 30 50 532998| 2664.99 DFT-s-OFDM 16 QAM 1@1 24.52 23 0.1995
41 30 60 505200 2526 DFT-s-OFDM PI/2 BPSK | 1@1 24.79 23.27 0.2123
41 30 60 505200 2526 DFT-s-OFDM QPSK 1@1 24.81 23.29 0.2133
41 30 60 505200 2526 DFT-s-OFDM 16 QAM 1@1 24.76 23.24 0.2109
41 30 60 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.98 23.46 0.2218
41 30 60 518598| 2592.99 DFT-s-OFDM QPSK 1@1 24.92 234 0.2188
41 30 60 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 24.96 23.44 0.2208
41 30 60 531996| 2659.98 | DFT-s-OFDM PI/2 BPSK | 1@1 25.13 23.61 0.2296
41 30 60 531996| 2659.98 DFT-s-OFDM QPSK 1@1 25.01 23.49 0.2234
41 30 60 531996| 2659.98 DFT-s-OFDM 16 QAM 1@1 24.88 23.36 0.2168
41 30 70 505200| 2531.01 | DFT-s-OFDM PI/2 BPSK | 1@1 2474 23.22 0.2099
41 30 70 505200 2531.01 DFT-s-OFDM QPSK 1@1 2473 23.21 0.2094
41 30 70 505200 2531.01 DFT-s-OFDM 16 QAM 1@1 24 .67 23.15 0.2065
41 30 70 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.41 22.89 0.1945
41 30 70 518598| 2592.99 DFT-s-OFDM QPSK 1@1 24 .44 22.92 0.1959
41 30 70 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 24 .49 22.97 0.1982
41 30 70 531996| 2655 DFT-s-OFDM PI/2 BPSK | 1@1 24 .45 22.93 0.1963
41 30 70 531996| 2655 DFT-s-OFDM QPSK 1@1 24.35 22.83 0.1919
41 30 70 531996| 2655 DFT-s-OFDM 16 QAM 1@1 24 .45 22.93 0.1963
41 30 80 507204| 2536.02 | DFT-s-OFDM PI/2 BPSK | 1@1 24 .64 23.12 0.2051
41 30 80 507204| 2536.02 DFT-s-OFDM QPSK 1@1 24.65 23.13 0.2056
41 30 80 507204| 2536.02 DFT-s-OFDM 16 QAM 1@1 24.64 23.12 0.2051
41 30 80 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 24.07 22.55 0.1799
41 30 80 518598| 2592.99 DFT-s-OFDM QPSK 1@1 24.07 22.55 0.1799
41 30 80 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 24.01 22.49 0.1774
41 30 80 529998| 2649.99 | DFT-s-OFDM PI/2BPSK | 1@1 245 22.98 0.1986
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41 30 80 529998| 2649.99 DFT-s-OFDM QPSK 1@1 244 22.88 0.1941

41 30 80 529998| 2649.99 DFT-s-OFDM 16 QAM 1@1 24.23 22.71 0.1866

41 30 90 508200 2541 DFT-s-OFDM PI/2 BPSK | 1@1 24.71 23.19 0.2084

41 30 90 508200 2541 DFT-s-OFDM QPSK 1@1 24.55 23.03 0.2009

41 30 90 508200 2541 DFT-s-OFDM 16 QAM 1@1 24.53 23.01 0.2000

41 30 90 518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 23.89 22.37 0.1726

41 30 90 518598| 2592.99 DFT-s-OFDM QPSK 1@1 23.89 22.37 0.1726

41 30 90 518598| 2592.99 DFT-s-OFDM 16 QAM 1@1 23.91 22.39 0.1734

41 30 90 528996| 2644.98 | DFT-s-OFDM PI/2 BPSK | 1@1 24.64 23.12 0.2051

41 30 90 528996| 2644.98 DFT-s-OFDM QPSK 1@1 24.66 23.14 0.2061

41 30 90 528996| 2644.98 DFT-s-OFDM 16 QAM 1@1 24.81 23.29 0.2133
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Frequency Stability
NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict = Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0025 PASS NV
BPSK
DFT-s-

41 30 20 518598 2592.99  OFDM PI/2 50@0 0.0023 PASS LV
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0017 PASS HV
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0019 PASS -30C
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 -0.0024 PASS -20°C
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0016 PASS -10C
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0032 PASS 0C
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0037 PASS 10C
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM PI/2 50@0 0.0034 PASS 20C
BPSK
DFT-s-

41 30 20 518598 2592.99  OFDM PI/2 50@0 -0.0027 PASS 30C
BPSK
DFT-s-

41 30 20 518598 2592.99  OFDM PI/2 50@0 0.0019 PASS 40C
BPSK
DFT-s-

41 30 20 518598 2592.99  OFDM PI/2 50@0 0.0036 PASS 50°C
BPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99  OFDM PI/2 50@0 4.28 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99  OFDM PI/2 1@0 4.58 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.47 13 PASS
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 1@0 5.06 13 PASS
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 20 518598 2592.99 C%‘S'S:EM 51@0 18.241 19.59
41 30 20 518598 2592.99 C%%'RIM 51@0 18.267 19.72
41 30 20 518598 2592.99 C;' %’m"' 51@0 18.189 19.18
41 30 20 518598  2592.99 %’éog few 51@0 18.191 19.35
41 30 30 518598  2592.99 C%ggEM 78@0 27.847 29.55
41 30 30 518598  2592.99 CE%'ZE,:AM 78@0 27.834 29.45
41 30 30 518598 259299  Co %'ZE,:AM 78@0 27.844 29.45
41 30 30 518598  2592.99 %’éog oW 78@0 27.859 29.13
41 30 40 518598  2592.99 C%SgEM 106@0 37.772 39.55
41 30 40 518598  2592.99 CE%'ZE,:AM 106@0 37.799 39.3
41 30 40 s1e598 250299 Ol 106@0 37.928 39.55
41 30 40 518598 250299 S0t DMl 106@0 38.016 39.24
41 30 50 ste598 250299  CToOFPM 133@0 47.425 49.44
41 30 50 stes98 250299 COIDM 133@0 47.584 49.22
41 30 50 s1e598 250299 L OLDV 133@0 47.502 49.05
41 30 50 518598 250299 S0t DM 133@0 47.603 49.11
41 30 60 s1598 250299 CToOFPM 162@0 57.864 59.77
41 30 60 stes08 250299 SO DM 162@0 57.799 60.19
41 30 60 stes08 250299 DM 1e2@0 57.76 59.56
41 30 60 s1es08 250299 SEOPOM 162@0 57.914 50.68
41 30 70 steso8 250299 CFLOCPM 1s0@o 67.457 69.94
41 30 70 stes08 250299 SO DM 1sa@o 67.476 69.95
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41 30 70 518508 250299 b %'ZE,:AM 189@0 67.575 69.68
41 30 70 518508  2592.99 %’éog o 189@0 67.456 69.97
41 30 80 518598  2592.99 CF&S;?'V' 217@0 77.483 80.03
41 30 80 518598  2592.99 CE%'ZE,:AM 217@0 77.419 79.96
41 30 80 stes8 250299 GO DM 217@o 77549 79.75
41 30 80 518508 250299  GPOFDM 217@o 77545 79.91
41 30 90 s1es08 250299  CFOTDM  245@0 87.621 90.18
41 30 90 s1es08 250299 GO DM 245@0 87.576 90.4
41 30 90 s1es08 250299 GO DM 245@0 87.735 90.19
41 30 90 518508 250299  GPOPDM 2450 87.555 90.27
41 30 100 stes8 250299  CFOTDM  273@0 97.545 100.6
41 30 100 s1gs08 250209 OO DM 273@o 97.599 100.8
41 30 100 518508 250299 L O OM  273@0 97.642 100.5
41 30 100 518508 250299  SEOFDM 273@0 97.358 100.3
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